
NPDES Permit No. NH0100625  2020 Draft Permit 
MDP20190805    
 
 

 

AUTHORIZATION TO DISCHARGE UNDER THE  
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

 

 

 

 

 

 

 

 

 

In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. §§1251 et 
seq.; the "CWA"),  

Town of Hampton, New Hampshire   

is authorized to discharge from the facility located at 

Leavitt E. Magrath Wastewater Treatment Plant 
1 Hardarts Way 

Hampton, NH 03842 

to receiving water named 
Unnamed Tributary of Tide Mill Creek 

Hampton River Watershed 

in accordance with effluent limitations, monitoring requirements and other conditions set forth herein. 

The municipality of Rye, New Hampshire is a co-permittee for Part B, Unauthorized Discharges; Part 
[...]
Furthermore, the extraneous flow due to significant I/I greatly increases the potential for sanitary 
sewer overflows (SSOs) in separate systems. Consequently, the effluent flow limit is a permit 
condition that relates to the permittee’s duty to mitigate (i.e., minimize or prevent any discharge 
in violation of the permit that has a reasonable likelihood of adversely affecting human health or 
the environment) and to properly operate and maintain the treatment works. See 40 C.F.R. 
§§ 122.41(d), (e). 

 
1 EPA’s regulations regarding “reasonable potential” require EPA to consider “where appropriate, the dilution of the 
effluent in the receiving water,” id 40 C.F.R. §122.44(d)(1)(ii). Both the effluent flow and receiving water flow may 
be considered when assessing reasonable potential. In re Upper Blackstone Water Pollution Abatement Dist., 14 
E.A.D. 577. 599 (EAB 2010). EPA guidance directs that this “reasonable potential: analysis be based on “worst-
case” conditions. See In re Washington Aquaduct Water Supply Sys. 11 E.A.D. 565, 584 (EAB 2004) 



NPDES Permit No. NH0100625  2020 Fact Sheet 
  Page 10 of 34 

2.4 Monitoring and Reporting Requirements 
 

 

 

 

2

 

 

2.4.1 Monitoring Requirements 

Sections 308(a) and 402(a)(2) of the CWA and the implementing regulations at 40 C.F.R. Parts 
122, 124, 125, and 136 authorize EPA to include monitoring and reporting requirements in 
NPDES permits. 

The monitoring requirements included in this permit have been established to yield data 
representative of the Facility’s discharges in accordance with CWA §§ 308(a) and 402(a)(2), and 
consistent with 40 C.F.R. §§ 122.41(j), 122.43(a), 122.44(i) and 122.48. The Draft Permit 
specifies routine sampling and analysis requirements to provide ongoing, representative 
information on the levels of regulated constituents in the wastewater discharges. The monitoring 
program is needed to enable EPA and the State to assess the characteristics of the Facility’s 
effluent, whether Facility discharges are complying with permit limits, and whether different 
permit conditions may be necessary in the future to ensure compliance with technology-based 
and water quality-based standards under the CWA. EPA and/or the State may use the results of 
the chemical analyses conducted pursuant to this permit, as well as national water quality criteria 
developed pursuant to CWA § 304(a)(1), State water quality criteria, and any other appropriate 
information or data, to develop numerical effluent limitations for any pollutants, including, but 
not limited to, those pollutants listed in Appendix D of 40 C.F.R. Part 122.  

NPDES permits require that the approved analytical procedures found in 40 C.F.R. Part 136 be 
used for sampling and analysis unless other procedures are explicitly specified. Permits also 
include requirements necessary to comply with the National Pollutant Discharge Elimination 
System (NPDES): Use of Sufficiently Sensitive Test Methods for Permit Applications and 
Reporting Rule.  This Rule requires that where EPA-approved methods exist, NPDES applicants 
must use sufficiently sensitive EPA-approved analytical methods when quantifying the presence 
of pollutants in a discharge. Further, the permitting authority must prescribe that only sufficiently 
sensitive EPA-approved methods be used for analyses of pollutants or pollutant parameters under 
the permit. The NPDES regulations at 40 C.F.R. § 122.21(e)(3) (completeness), 40 C.F.R. 
§ 122.44(i)(1)(iv) (monitoring requirements) and/or as cross referenced at 40 C.F.R. § 136.1(c) 
(applicability) indicate that an EPA-approved method is sufficiently sensitive where:  

• The method minimum level3 (ML) is at or below the level of the effluent limitation 
established in the permit for the measured pollutant or pollutant parameter; or  

• In the case of permit applications, the ML is above the applicable water quality criterion, 
but the amount of the pollutant or pollutant parameter in a facility’s discharge is high 

 
2 Fed. Reg. 49,001 (Aug 19, 2014). 
3 The term “minimum level” refers to either the sample concentration equivalent to the lowest calibration point in a 
method or a multiple of the method detection limit (MDL). Minimum levels may be obtained in several ways: They 
may be published in a method; they may be sample concentrations equivalent to the lowest acceptable calibration 
point used by a laboratory; or they may be calculated by multiplying the MDL in a method, or the MDL determined 
by a lab, by a factor. EPA is considering the following terms related to analytical method sensitivity to be 
synonymous: “quantitation limit,” “reporting limit,” “level of quantitation,” and “minimum level.” See Fed. Reg. 
49,001 (Aug. 19, 2014). 



NPDES Permit No. NH0100625  2020 Fact Sheet 
  Page 11 of 34 

enough that the method detects and quantifies the level of the pollutant or parameter in 
the discharge; or 

 

 

 

 

 
 

 

• The method has the lowest ML of the analytical methods approved under 40 C.F.R. Part 
126 or required under 40 C.F.R. chapter I, subchapter N or O for the measured pollutant 
or pollutant parameter. 

2.4.2 Reporting Requirements 

The Draft Permit requires the Permittee to report monitoring results obtained during each 
calendar month to EPA and the State electronically using NetDMR. The Permittee must submit a 
Discharge Monitoring Report (DMR) for each calendar month no later than the 15th day of the 
month following the completed reporting period. 

NetDMR is a national web-based tool enabling regulated CWA permittees to submit DMRs 
electronically via a secure internet application to EPA through the Environmental Information 
Exchange Network. NetDMR has eliminated the need for participants to mail in paper forms to 
EPA under 40 C.F.R. §§ 122.41 and 403.12. NetDMR is accessible through EPA’s Central Data 
Exchange at https://cdx.epa.gov/. Further information about NetDMR can be found on the EPA 
NetDMR support portal webpage.4

With the use of NetDMR, the Permittee is no longer required to submit hard copies of DMRs and 
reports to EPA and the State unless otherwise specified in the Draft Permit. In most cases, 
reports required under the permit shall be submitted to EPA as an electronic attachment through 
NetDMR. Certain exceptions are provided in the permit, such as for providing written 
notifications required under the Part II Standard Conditions.  

2.5 Standard Conditions 
 

 

 

 

The standard conditions, included as Part II of the Draft Permit, are based on applicable 
regulations found in the Code of Federal Regulations. See generally 40 C.F.R. Part 122. 

2.6 Anti-backsliding 

The CWA’s anti-backsliding requirements prohibit a permit from being renewed, reissued or 
modified to include with less stringent limitations or conditions than those contained in a 
previous permit except in compliance with one of the specified exceptions to those requirements. 
See CWA §§ 402(o) and 303(d)(4) and 40 C.F.R. § 122.44(l). Anti-backsliding provisions apply 
to effluent limits based on technology, water quality and/or state certification requirements.  

All proposed limitations in the Draft Permit are at least as stringent as limitations included in the 
2007 Permit unless specific conditions exist to justify relaxation in accordance with CWA 
§ 402(o) or § 303(d)(4). Discussion of any less stringent limitations and corresponding 
exceptions to anti-backsliding provisions is provided in the sections that follow.  

 
4 https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information 
 

https://cdx.epa.gov/
https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information


NPDES Permit No. NH0100625  2020 Fact Sheet 
  Page 12 of 34 

 

 

 

 

 

 

   

 

 
 

3.0 Description of Facility and Discharge 

3.1 Location and Type of Facility 

The location of the treatment plant and Outfall 001 to an Unnamed Tributary of Tide Mill Creek 
are shown in Figure 1. The longitude and latitude of the outfall are 42o 55’ 32.093” N, 70o 49’ 
3.123” W. 

The Leavitt E. Magrath Wastewater Treatment Plant is an advanced wastewater treatment 
facility that is engaged in the collection and treatment of municipal wastewater. The Facility 
serves approximately 25,172 residents in the Town of Hampton (100% of the town’s population) 
and 1,000 residents in the Town of Rye, NH. 

The Facility has a design flow of 4.7 MGD, the annual average daily flow reported in the 2011 
application was 2.63 MGD. The system is a separate system with no combined sewers. 
Wastewater is comprised of mostly domestic sewage with some commercial sewage and some 
septage.  

The Permittee has three major industries contributing industrial wastewater to the Facility: Foss 
Performance Materials, Brazonics Inc., and Finest Kind Brewing, all located within Hampton, 
NH.  

A quantitative description of the discharge in terms of effluent parameters, based on monitoring 
data submitted by the permittee from October 2014 through September 2019 is provided in 
Appendix A of this Fact Sheet.  

Additionally, EPA is including one co-permittee in the Draft Permit. The Town of Rye, New 
Hampshire owns and operates the sanitary wastewater collection system and the discharge flows 
to the Facility. This municipality is a co-permittee for certain activities pertaining to proper 
operation and maintenance of their respective collection systems (See Parts I.B, I.C. and I.D of 
the Draft Permit). Including the Town of Rye in the Draft Permit ensures that it complies with 
requirements to operate and maintain the collection system to avoid unauthorized discharges of 
sewage from the collection system. This co-permittee did not apply for permit coverage; with a 
letter sent August 5, 2015, EPA waived application requirements for this co-permittee. The legal 
basis for including municipal satellite collection systems as co-permittees is described in In re 
Charles River Pollution Control District, 16 E.A.D. 623 (EAB 2015).5

3.1.1 Treatment Process Description 

The Leavitt E. Magrath Wastewater Treatment Plant is an activated sludge treatment plant. 
Influent enters the Facility and flows through a mechanical screen. The flow is then pumped to 

 
5 The decision is available at: 
https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0
710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf

https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf
https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf


NPDES Permit No. NH0100625  2020 Fact Sheet 
  Page 13 of 34 

two primary clarifiers and flows by gravity to the aeration tanks. The aeration tanks are operated 
in series and contain fine bubble diffused air. Flow then passes through three secondary clarifiers 
followed by flow measurement and disinfection.  
 

 

Primary sludge at the Facility is wasted continuously through valves to a mixed sludge well. The 
primary sludge is then pumped to the gravity thickeners via 700 gpm mixed sludge pumps. 
Primary sludge is thickened in gravity thickeners. Waste activated sludge is stored in a holding 
tank, thickened in a rotary drum thickener, returned to a thickened sludge holding tank and then 
combined with primary sludge in the pipe feeding the dewatering process – rotary press. Cationic 
polymer is used to facilitate the coagulation process. Hose-type pumps are used to transfer waste 
activated sludge. The dried sludge is transported to Turnkey Landfill of Rochester for disposal. 
The average mass of sludge shipped for incineration in 2011 was 748 dry metric tons. 

A flow diagram of the Facility is shown in Figure 2. 
 

 

 

 

 

 

 

3.1.2 Collection System Description 

The Leavitt E. Magrath Wastewater Treatment Plant is served by a separate sewer system. A 
separate sanitary sewer conveys domestic, industrial and commercial sewage, but not 
stormwater. It is part of a “two pipe system” consisting of separate sanitary sewers and storm 
sewers. The two systems have no interconnections; the sanitary sewer leads to the wastewater 
treatment plant and the storm sewers discharge to a local water body. 

The Facility is in the process of replacing some of the clay pipes in its collection system with 
polyvinyl chloride (PVC) pipes. Additionally, it has encouraged owners of private collection 
systems (who discharge to the Facility) to mitigate inflow and infiltration by performing 
maintenance on their collection systems.  

4.0 Description of Receiving Water and Dilution 

4.1 Receiving Water 

The Facility discharges through Outfall 001 into an unnamed tributary of Tide Mill Creek, which 
discharges to Hampton Harbor, within Segment NHEST600031004-03-03. This segment is 
0.121 square miles. Hampton Harbor ultimately joins the Gulf of Maine, Atlantic Ocean.  

Tide Mill Creek is classified as a Class B by the State of New Hampshire. According to New 
Hampshire’s WQS (RSA 485-A:8), “Class B waters shall be of the second highest quality and 
shall have no objectionable physical characteristics, shall contain a dissolved oxygen content of 
at least 75 percent of saturation, and shall contain not more than either a geometric mean based 
on at least 3 samples obtained over a 60-day period of 126 Escherichia coli per 100 milliliters, 
or greater than 406 Escherichia coli per 100 milliliters in any one sample; and for designated 
beach areas shall contain not more than a geometric mean based on at least 3 samples obtained 
over a 60-day period of 47 Escherichia coli per 100 milliliters, or 88 Escherichia coli per 100 
milliliters in any one sample; unless naturally occurring. There shall be no disposal of sewage or 
waste into said waters except those which have received adequate treatment to prevent the 



NPDES Permit No. NH0100625  2020 Fact Sheet 
  Page 14 of 34 

lowering of the biological, physical, chemical or bacteriological characteristics below those 
given above, nor shall such disposal of sewage or waste be inimical to aquatic life or to the 
maintenance of aquatic life in said receiving waters. The pH range for said waters shall be 6.5 to 
8.0 except when due to natural causes. Any stream temperature increase associated with the 
discharge of treated sewage, waste or cooling water, water diversions, or releases shall not be 
such as to appreciably interfere with the uses assigned to this class. The waters of this 
classification shall be considered as being acceptable for fishing, swimming and other 
recreational purposes and, after adequate treatment, for use as water supplies. Where is 
demonstrated to the satisfaction of the department that the class B criteria cannot reasonably be 
met in certain surface waters at all times as a result of combined sewer overflow events, 
temporary partial use areas shall be established by rules adopted under RSA 485-A:6, XI-c, 
which meet, as a minimum, the standards specified in paragraph III. 
 

 

 

 

Tidal waters utilized for swimming purposes shall contain not more than either a geometric 
mean based on at least 3 samples obtained over a 60-day period of 35 enterococci per 100 ml, or 
104 enterococci per 100 milliliters in any one sample, unless naturally occuring. Those tidal 
waters used for growing or taking of shellfish for human consumption shall, in addition to the 
foregoing requirements, be in accordance with the criteria recommended under the National 
Shellfish Program Manual of Operation, United States Department of Food and Drug 
Administration. 

The Tide Mill Creek, segment NHEST600031004-03-03 is listed in the New Hampshire 2018 
303(d) List of Impaired Waters (“303(d) List”) as a Category 5 “Waters Requiring a TMDL.”6 
The pollutants requiring a TMDL are Polychorinated biphenyls and Dioxin (including 2,3,7,8-